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TA Technology (Shanghai) Co., Ltd. tested the above equipment in accordance with the requirements in FCC
CFR47 Part 2 (2017)/ FCC CFR 47 Part 22H (2017). The test results show that the equipment tested is
capable of demonstrating compliance with the requirements as documented in this report.

Tragpeg Lo Koy X

Performed by: Jiangpeng Lan Approved by: Kai Xu

TA Technology (Shanghai) Co., Ltd.

No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
TEL: +86-021-50791141/2/3
FAX: +86-021-50791141/2/3-8000



(A&

~_/ FCC RF Test Report Report No: RXA1706-0199RFO01R1
TABLE OF CONTENT
L =] B = oo - (o] Y/ PERRSSP 4
1.1, Notes Of the TEST REPOI .....ocieiiie e e e e e e e nnte e e enees 4
L =Y = o711 Y7 RS S 4
PG T =TS (] o N I Yo=Y (o T o USRI 5
2. General Description of Equipment under Test..........oo e 6
K T Y o] o] =T IS =T g T F= T o -SSR 7
4. TeSt CONFIGUIALION .....coiieiiei ettt e e e e e bt e e eb b e e e e e nbe e e e enreas 8
S =T A 0= T LT £ SRR 10
5.1, RFE POWEIr OUIPUL...c e 10
5.2. Effective Radiated POWET ...t e e e e e e neneeaaeens 17
LSTRC TN © To”o1 8 o =Y o I = 7= T Vo 17,7/ o | USSR 23
5.4, Band EAge COMPIIANCE........uuiiiiiiiiie ittt 37
5.5. Peak-to-Average Power Ratio (PAPRY) ...t 51
5.6,  Frequency Stability ...........coo e 54
5.7.  Spurious Emissions at Antenna Terminals ... 60
5.8. Radiates Spurious EMISSION ...........eiiiiiiiiiiiiee e e e e e e e e e eee s 70
6. Main TeSt INSITUMENTS .....ooiiiiiie e s e et e e e et e e e et e e e e e nneeeeennbeeeeennneas 88
ANNEX A: EUT Appearance and TeSt SEIUP.........uuuiiiiiie ittt e e e e e ae e e e e e s ennnes 89
N I = U Y o 01T 1= Lo = PSRRI 89
N = T (F ] o SRR 9
TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 2 of 91

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(A&

~_/ FCC RF Test Report Report No: RXA1706-0199RFO01R1

Summary of measurement results

No. Test Type Clause in FCC rules Verdict

1 RF power output 2.1046 PASS
2 Effective Radiated Power 22.913(a)(2) PASS
3 Occupied Bandwidth 2.1049 PASS
4 Band Edge Compliance 2.1051/22.917(a) PASS
5 Peak-to-Average Power Ratio i|23.21§7(?)1/68 D01(5.7) PASS
6 Frequency Stability 2.1055/22.355 PASS
7 Spurious Emissions at Antenna Terminals 2.1051/22.917(a) PASS
8 Radiates Spurious Emission 2.1053/22.917 (a) PASS

Date of Testing: June 24, 2017~July 3, 2017

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 3 of 91
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1. Test Laboratory

1.1. Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the

client to claim product certification, approval, or endorsement by any government agencies.
1.2. Test facility

CNAS (accreditation number: L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (recognition number is 428261)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-10766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 4 of 91
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1.3. Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: http://www.ta-shanghai.com

E-mail: xukai@ta-shanghai.com

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 5 of 91

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(A&

~/ FCC RF Test Report Report No: RXA1706-0199RFO01R1

2. General Description of Equipment under Test

Client Information

Applicant Quectel Wireless Solutions Co., Ltd.

7th Floor, Hongye Building, No. 1801 Hongmei Road, Xuhui
District, Shanghai, China
Manufacturer Quectel Wireless Solutions Co., Ltd.

7th Floor, Hongye Building, No. 1801 Hongmei Road, Xuhui
District, Shanghai, China

Applicant address

Manufacturer address

General Information

EUT Description

Model BG96
IMEI 864508030012063
Hardware Version R1.0
Software Version BG96MARO02A02M1G
Power Supply External power supply
The EUT don’t have standard Antenna, The Antenna used for
Antenna Type testing in this report is the after-market accessory (Dipole
Antenna)
Test Mode(s) GSM 850: LTE Band 5/26;
Test Modulation (GSM)GMSK,8PSK; (LTE)QPSK 16QAM;
LTE Category M1
GSM 850: 32.13 dBm
Maximum E.R.P. LTE Band 5: 28.29 dBm
LTE Band 26: 28.60 dBm
Rated Power Supply Voltage 3.8V
Extreme Voltage Minimum: 3.3V~ Maximum: 4.3V
Extreme Temperature Lowest: -40°C Highest: +85°C
Band Tx (MHz) Rx (MHz)
GSM850 824 ~ 849 869 ~ 894
Operating Frequency Range(s)
LTE Band 5 824 ~ 849 869 ~ 894
LTE Band 26 824 ~ 849 869 ~ 894

Note: The information of the EUT is declared by the manufacturer.

Accessory equipment
Evaluation Board RF Cable
RS232-t0-USB Cable Antenna: Dipole Antenna
Headset USB Cable
TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 6 of 91
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

FCC CFR47 Part 2 (2017)
FCC CFR 47 Part 22H (2017)
ANSI C63.26 (2015)

KDB 971168 D01 Power Meas License Digital Systems v02r02

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 7 of 91
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4. Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (X, Y axis), lie-down position (Z axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Z axis, vertical polarization) and
the worst case was recorded.

All mode and data rates and positions were investigated. Subsequently, only the worst case
emissions are reported.
The following testing in GSM/LTE is set based on the maximum RF Output Power.
Test modes are chosen to be reported as the worst case configuration below:

Modes/Modulation

Test items
GSM 850
RE bower outout GPRS(1Tx slot)
P P EGPRS(1Tx slot)
Occupied Bandwidth GPRS(1Tx slo)
P EGPRS(1Tx slot)
GPRS(1Tx slot
Band Edge Compliance (TTx slot)
Conducted EGPRS(1Tx slot)
Test cases GPRS(1Tx slot
Peak-to-Average Power Ratio (TTx slo)
EGPRS(1Tx slot)
GPRS(1Tx slot
Frequency Stability (1Tx slot)
EGPRS(1Tx slot)
Spuri Emissi t Ant
purl.ous missions at Antenna GPRS(1Tx slot)
Terminals
. : GPRS(1Tx slot)
' Effective Radiated P
Radiated ectlive Radiate ower EGPRS(1TX Slot)
Test cases
Radiates Spurious Emission GPRS(1Tx slot)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Test modes are chosen as the worst case configuration below for LTE Band 5/26

Test
Bandwidth (MHz) Modulation RB
Test items | Modes Channel
14| 3 5 10 | 15 | QPSK | 16QAM 1 50% | 100% | L | M | H
RF power LTE 5 (@] O (0] (0] O 0] (e (0] (0] O|0O0|O
output LTE26 | O | O | O | O 0 o} 0 o O |[0]|]O|O
Effecti
etV 1 tEs |o | o] o] o 0 0 o |o|lolo
Isotropic
Radiated
LTE26 | O (@] O (@] (@) O (@)
power
Bandwidth | |1TE26 | O | O | O | O 0 o} o
Compliance | |ITE26| O | O | O | O o o 0
Peak-to-Aver | \1TE5 | 0 | 0| O | O o) o) o)
age Power
Ratio LTE26 | O @] O (e (0] 0] O
Frequency LTE 5 O O O O O O O
Stability LTE26| O | O | O | O 0 o} 0
Souri
punols 1 tes o | o | o | o
Emissions at
Antenna
) LTE26 | O 0] 0] (0]
Terminals
Radiates | |TE5 | 0 | 0| O | O
Spurious
Emission LTE26 | O 0] 0] 0]
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 9 of 91
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5. Test Case Results

5.1. RF Power Output

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Methods of Measurement

During the process of the testing, The EUT is controlled by the Base Station Simulator to ensure max
power transmission and proper modulation.

Test Setup

EUT

FF cable

Base station Simulator

The loss between RF output port of the EUT and the input port of the tester has been taken into

consideration.

Limits

No specific RF power output requirements in part 2.1046.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.4 dB.

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R
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Test Results

Conducted Power(dBm)

GSM 850 Channel 128 Channel 190 Channel 251

824.2 (MHz) 836.6 (MHz) 848.8 (MHz)
1TXslot 32.25 32.28 32.31
GPRS 2TXslots 32.11 32.05 32.10
(GMSK) 3TXslots 31.21 31.26 31.31
4TXslots 30.01 30.11 30.28
1TXslot 26.58 26.65 26.78
EGPRS 2TXslots 26.51 26.48 26.61
(8PSK) 3TXslots 26.27 26.28 26.42
4TXslots 26.05 26.06 26.19

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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LTE Band 5 Conducted Power(dBm)
- . BB RB Channel/Frequency(MHz)
size | offset | 20407/824.7 20525/836.5 20643/848.3
1 0 22.66 23.15 23.21
1 3 22.72 23.20 2343
1 5 22.60 23.17 23.36
QPSK 3 0 22.93 23.14 23.32
3 2 22.90 23.19 23.22
3 3 22.89 23.21 23.27
1 AMHz 6 0 22.62 22.71 22.86
1 0 23.79 22.63 23.14
1 3 23.80 22.78 23.41
1 5 23.52 22.58 23.15
16QAM 3 0 23.44 22.73 22.71
3 2 23.41 22.81 22.85
3 3 23.32 22.71 22.91
5 0 22.67 23.20 23.00
— VI BB RB Channel/Frequency(MHz)
size | offset | 20415/825.5 20525/836.5 20635/847.5
1 0 22.68 23.16 23.24
1 3 22.75 23.25 23.47
1 5 22.62 23.21 23.39
QPSK 3 0 22.96 23.19 23.36
3 2 22.93 23.24 23.26
3 3 22.91 23.25 23.32
3MHz 6 0 22.70 22.73 22.90
1 0 23.81 22.66 23.16
1 3 23.83 22.82 23.44
1 5 23.55 22.60 23.18
16QAM 3 0 23.47 22.78 22.75
3 2 23.43 22.85 22.88
3 3 23.35 22.76 22.95
5 0 22.70 23.25 23.04
-~ e F.{B RB Channel/Frequency(MHz)
size | offset | 20425/826.5 20525/836.5 20625/846.5
5MHz QPSK 1 0 22.67 23.12 23.22

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1 3 22.73 23.24 23.44

1 5 22.59 23.16 23.35

3 0 22.94 23.15 23.33

3 2 22.90 23.19 23.22

3 3 22.88 23.22 23.28

6 0 22.68 22.69 22.85

1 0 23.76 22.64 23.14

1 3 23.81 22.79 23.42

1 5 23.52 22.56 23.15

16QAM 3 0 23.44 22.76 22.72
3 2 23.40 22.80 22.84

3 3 23.33 22.72 22.92

5 0 22.67 23.20 23.00

- e BB RB Channel/Frequency(MHz)
size | offset | 20450/829 20525/836.5 20600/844

1 0 22.64 23.08 23.19

1 3 22.72 23.20 23.42

1 5 22.57 23.15 23.32

QPSK 3 0 22.91 23.10 23.29
3 2 22.88 23.15 23.19

3 3 22.85 23.17 23.24

10MHz 6 0 22.65 22.64 22.81
1 0 23.74 22.60 23.09

1 3 23.77 22.77 23.38

1 5 23.50 22.53 23.13

16QAM 3 0 23.41 22.72 22.69
3 2 23.37 22.78 22.81

3 3 23.30 22.67 22.88

5 0 22.65 23.16 22.97

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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LTE Band 26 Conducted Power(dBm)
- S BB RB Channel/Frequency(MHz)
size | offset | 26797/824.7 26915/836.5 27033/848.3
1 0 22.49 22.97 22.81
1 3 23.01 23.13 22.94
1 5 22.67 22.90 22.78
QPSK 3 0 22.84 22.77 22.90
3 2 22.87 22.79 22.87
3 3 22.77 22.71 22.79
1 AMHa 6 0 22.76 22.74 22.75
1 0 23.58 22.57 22.70
1 3 23.76 22.75 22.34
1 5 23.79 22.55 22.56
16QAM 3 0 23.30 22.43 22.52
3 2 22.38 22.51 22.56
3 3 23.18 22.19 22.50
5 0 23.10 23.19 22.87
- . BB RB Channel/Frequency(MHz)
size | offset | 26805/825.5 26915/836.5 27025/847.5
1 0 22.46 22.95 22.77
1 3 22.99 23.09 22.91
1 5 22.64 22.85 22.74
QPSK 3 0 22.81 22.72 22.86
3 2 22.85 22.75 22.82
3 3 22.75 22.69 22.75
3MHz 6 0 22.74 22.73 22.73
1 0 23.55 22.53 22.67
1 3 23.73 22.73 22.31
1 5 23.76 22.53 22.52
16QAM 3 0 23.28 22.39 22.49
3 2 22.35 22.46 22.52
3 3 23.15 22.14 22.46
5 0 23.08 23.15 22.82
S~ S F.{B RB Channel/Frequency(MHz)
size | offset | 26815/826.5 26915/836.5 27015/846.5
5MHz QPSK 1 0 22.48 22.96 22.80

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1 3 23.02 23.14 22.95

1 5 22.66 22.89 22.77

3 0 22.84 22.77 22.90

3 2 22.88 22.80 22.86

3 3 22.77 22.73 22.80

6 0 22.82 22.75 22.77

1 0 23.57 22.56 22.69

1 3 23.76 22.77 22.34

1 5 23.79 22.55 22.55

16QAM 3 0 23.31 22.44 2253

3 2 22.37 22.50 22.55

3 3 23.18 22.19 22.50

5 0 23.11 23.20 22.86

- e BB RB Channel/Frequency(MHz)
size | offset | 26840/829 26915/836.5 26990/844

1 0 22.47 22.92 22.78

1 3 23.00 23.13 22.92

1 5 22.63 22.84 22.73

QPSK 3 0 22.82 22.73 22.87

3 2 22.85 22.75 22.82

3 3 22.74 22.70 22.76

10MHz 6 0 22.80 22.71 22.72
1 0 23.52 22.54 22.67

1 3 23.74 22.74 22.32

1 5 23.76 22.51 22.52

16QAM 3 0 23.28 22.42 22.50

3 2 22.34 22.45 22.51

3 3 23.16 22.15 22.47

5 0 23.08 23.15 22.82

-~ e F.{B RB Channel/Frequency(MHz)
size | offset | 26865/831.5 26915/836.5 26965/841.5

1 0 22.44 22.88 22.75

1 3 22.99 23.09 22.90

15MHz QPSK 1 5 22.61 22.83 22.70
3 0 22.79 22.68 22.83

3 2 22.83 22.71 22.79

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 15 of 91
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3 3 22.71 22.65 22.72
6 0 22.77 22.66 22.68
1 0 23.50 22.50 22.62
1 3 23.70 22.72 22.28
1 5 23.74 22.48 22.50
16QAM 3 0 23.25 22.38 22.47
3 2 22.31 22.43 22.48
3 3 23.13 22.10 22.43
5 0 23.06 23.11 22.79
TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 16 of 91
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5.2. Effective Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

1. The testing follows ANSI C63.26 (2015) Section 5.5.2.3.

2. EUT was placed on a 0.8 meter high non-conductive stand at a 3 meter test distance from the
receive antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT for
emission measurements. The height of receiving antenna beteen 1.0m and 4.0m. Detected
emissions were maximized at each frequency by rotating the EUT through 360° and adjusting the
receiving antenna polarization. The radiated emission measurements of all transmit frequencies in
three channels (High, Middle, Low) were measured with peak detector.

3. A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in place of
the EUT. The log-periodic antenna will be driven by a signal generator and the level will be adjusted
till the same power value on the spectrum analyzer or receiver. The level of the spurious emissions
can be calculated through the level of the signal generator, cable loss, the gain of the substitution
antenna and the reading of the spectrum analyzer or receiver.

4. The EUT is then put into continuously transmitting mode at its maximum power level during the
test.Set Test Receiver or Spectrum RBW=1MHz,VBW=3MHz for above 1GHz and
RBW=100kHz,VBW=300kHz for 30MHz to 1GHz,, And the maximum value of the receiver should be
recorded as (Pr).

5. The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for
the frequency band of interest is placed at the reference point of the chamber. An RF Signal source
for the frequency band of interest is connected to the substitution antenna with a cable that has been
constructed to not interfere with the radiation pattern of the antenna. A power (PMea) is applied to the
input of the substitution antenna, and adjust the level of the signal generator output until the value of
the receiver reach the previously recorded (Pr). The power of signal source (PMea) is recorded. The
test should be performed by rotating the test item and adjusting the receiving antenna polarization.
6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (Pcl) ,the Substitution Antenna
Gain (Ga) and the Amplifier Gain (PAg) should be recorded after test.

7. The measurement results are obtained as described below:

Power(EIRP)=PMea- PAg - Pcl + Ga

The measurement results are amend as described below:

Power(EIRP)=PMea- Pcl + Ga

8. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dBi)
and known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP
= EIRP-2.15dBi.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 17 of 91
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



&

FCC RF Test Report Report No: RXA1706-0199RFO01R1

Test configuration

Below 1GHz:
; _ ﬁ Antenna
‘ il
3m
Tumtable i 1m to 4m
\ EUT
— | Spectrum
] o

|| l Analyzer

Ground Plane Coaxial Cable /

Above 1GHz:
Antenna

t ower

- im 1 /
i i -

N Spectnmm

Tumtable : z \
) A Ve
\ ' ..-||l: L — 2 "_;

i
1.5m

L e ¥ %f\e’v’\ll e bheg 05
—2 4 —

Hom
AnTETEEY

=

N

Limits

Rule Part 22.913(a) specifies that "Mobile/portable stations are limited to 7 watts ERP”.

Limit <7W (38.45dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k =2, U= 1.19 dB

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 18 of 91
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Test Results:
Mode | Polarization Frequency Rt RS Ps s ERP | Limit Conclusion
(MHz) (dBm) | (dBm) | (dBm) | (dBd) | (dBm) | (dBm)

H 824.2 -24.38 | -45.53 | 0.00 1.06 | 32.13 | 38.45 Pass

H 836.6 -24.85 | -45.38 | 0.00 1.24 | 31.80 | 38.45 Pass

GPRS H 848.8 -25.27 | -45.37 | 0.00 1.38 | 31.09 | 38.45 Pass

850 \% 824.2 -28.28 | -45.65 | 0.00 1.06 | 28.23 | 38.45 Pass

\% 836.6 -27.19 | -45.46 | 0.00 1.24 | 2718 | 38.45 Pass

\% 848.8 -37.77 | -45.49 | 0.00 1.38 | 25.68 | 38.45 Pass

H 824.2 -24.16 | -45.53 | 0.00 1.06 | 26.43 | 38.45 Pass

H 836.6 -24.88 | -45.38 | 0.00 1.24 | 26.50 | 38.45 Pass

EGPRS H 848.8 -25.23 | -45.37 | 0.00 1.38 | 26.63 | 38.45 Pass

850 \% 824.2 -37.36 | -45.65 | 0.00 1.06 | 24.93 | 38.45 Pass

\Y 836.6 -37.54 | -45.46 | 0.00 1.24 | 25.00 | 38.45 Pass

\Y 848.8 -37.48 | -45.49 | 0.00 1.38 | 25.13 | 38.45 Pass

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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LTE Band 5
bandwidth | Polarization Frequency Rt RS Ps Gs ERP Limit Conclusion
(MHz) (dBm) | (dBm) | (dBm) | (dBd) | (dBm) | (dBm)

H 824.7 2763 | -47.61 | 0.00 | 1.06 | 26.04 | 38.45 Pass

H 836.5 2788 | -47.75 | 0.00 | 124 | 26.98 | 38.45 Pass

1.4 MHz H 848.3 -28.74 | -4823 | 0.00 | 1.38 | 2829 | 38.45 Pass
(QPSK) Y 824.7 4256 | -47.29 | 0.00 | 1.06 | 23.39 | 3845 Pass
Y, 836.5 4226 | -4715 | 0.00 | 1.24 | 2329 | 3845 Pass

Y, 848.3 -42.88 | -47.48 | 0.00 | 1.38 | 23.94 | 3845 Pass

H 824.7 -27.96 | -4761 | 0.00 | 1.06 | 2570 | 38.45 Pass

H 836.5 -28.19 | -47.75 | 0.00 | 1.24 | 2666 | 38.45 Pass

1.4 MHz H 848.3 -29.06 | -48.23 | 0.00 | 1.38 | 27.95 | 3845 Pass
(16QAM) \Y 824.7 -42.86 | -47.29 | 0.00 | 1.06 | 23.07 | 3845 Pass
Y, 836.5 4257 | -4715 | 0.00 | 124 | 2298 | 3845 Pass

Y, 848.3 4320 | -47.48 | 0.00 | 1.38 | 23.60 | 38.45 Pass

H 825.5 -27.89 | -4759 | 0.00 | 1.06 | 2572 | 38.45 Pass

H 836.5 -28.18 | -47.75 | 0.00 | 1.24 | 2717 | 38.45 Pass

3 MHz H 847.5 -28.63 | -4818 | 0.00 | 1.38 | 27.95 | 3845 Pass
(QPSK) Y 825.5 4257 | -47.26 | 0.00 | 1.06 | 23.23 | 38.45 Pass
Y, 836.5 4260 | -4715 | 0.00 | 124 | 2359 | 3845 Pass

Y, 847.5 4373 | -47.44 | 0.00 | 1.38 | 2397 | 3845 Pass

H 825.5 2792 | -4759 | 0.00 | 1.06 | 2540 | 38.45 Pass

H 836.5 2849 | 4775 | 000 | 124 | 26.85 | 38.45 Pass

3 MHz H 847.5 -28.94 | -4818 | 0.00 | 1.38 | 27.65 | 38.45 Pass
(16QAM) \Y 825.5 4291 | -47.26 | 0.00 | 1.06 | 2290 | 3845 Pass
Y, 836.5 4291 | -4715 | 0.00 | 1.24 | 2326 | 3845 Pass

Y, 847.5 -44.03 | -4744 | 0.00 | 1.38 | 2365 | 3845 Pass

H 826.5 2781 | -47.60 | 0.00 | 113 | 2549 | 38.45 Pass

H 836.5 2820 | -47.75 | 0.00 | 1.24 | 26.73 | 38.45 Pass

5 MHz H 846.5 -28.85 | -4812 | 0.00 | 1.38 | 27.53 | 38.45 Pass
(QPSK) \Y 826.5 4246 | -47.24 | 0.00 | 113 | 2320 | 3845 Pass
Y, 836.5 4264 | -4715 | 0.00 | 1.24 | 23.10 | 38.45 Pass

Y, 846.5 -43.02 | -47.40 | 0.00 | 1.38 | 2293 | 3845 Pass

H 826.5 2811 | -47.60 | 0.00 | 1.13 | 25.17 | 38.45 Pass

H 836.5 2854 | -47.75 | 0.00 | 1.24 | 26.40 | 38.45 Pass

5 MHz H 846.5 -29.18 | -4812 | 0.00 | 1.38 | 27.20 | 38.45 Pass
(16QAM) Y 826.5 -42.77 | -4724 | 0.00 | 113 | 22.88 | 3845 Pass
Y, 836.5 4294 | -4715 | 0.00 | 1.24 | 2277 | 3845 Pass

Y, 846.5 -43.36 | -47.40 | 0.00 | 1.38 | 2260 | 38.45 Pass
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LTE Band 5
bandwidth | Polarization Frequency Rt Rs Ps s ERP Limit Conclusion
(MHz) (dBm) | (dBm) | (dBm) | (dBd) | (dBm) | (dBm)

H 829 -27.65 -47.61 0.00 1.13 24.43 38.45 Pass

H 836.5 -27.96 -47.75 0.00 1.24 26.06 38.45 Pass

10 MHz H 844 -28.46 -48.01 0.00 1.33 26.22 38.45 Pass
(QPSK) \% 829 -42.44 | -4719 | 0.00 | 1.13 | 2191 | 3845 Pass
\Y 836.5 -42.49 -47.15 0.00 1.24 22.84 38.45 Pass

\Y 844 -42.36 -47.29 0.00 1.33 22.03 38.45 Pass

H 829 -27.96 -47.61 0.00 1.13 24.10 38.45 Pass

H 836.5 -28.24 -47.75 0.00 1.24 25.75 38.45 Pass

10 MHz H 844 -28.78 -48.01 0.00 1.33 25.90 38.45 Pass
(16QAM) \Y 829 -42.77 -47.19 0.00 1.13 21.60 38.45 Pass
Y 836.5 -42.79 -47.15 0.00 1.24 22.51 38.45 Pass

Y 844 -42.61 -47.29 0.00 1.33 21.70 38.45 Pass

LTE Band 26
bandwidth | Polarization Frequency Rt Rs Ps s ERP Limit Conclusion
(MHz) (dBm) | (dBm) | (dBm) | (dBd) | (dBm) | (dBm)

H 824.7 -27.76 -47.61 0.00 1.06 26.69 38.45 Pass

H 836.5 -27.84 -47.75 0.00 1.24 27.83 38.45 Pass

1.4 MHz H 848.3 -28.32 -48.23 0.00 1.38 28.11 38.45 Pass
(QPSK) \Y 824.7 -38.14 -47.29 0.00 1.06 23.52 38.45 Pass
\Y 836.5 -38.81 -47.75 0.00 1.24 24.37 38.45 Pass

\Y 848.3 -38.25 -47.48 0.00 1.38 24.74 38.45 Pass

H 824.7 -28.25 -47.61 0.00 1.06 26.37 38.45 Pass

H 836.5 -28.46 -47.75 0.00 1.24 27.50 38.45 Pass

1.4 MHz H 848.3 -29.00 -48.23 0.00 1.38 27.80 38.45 Pass
(16QAM) Y 824.7 -38.59 -47.29 0.00 1.06 23.20 38.45 Pass
\Y 836.5 -39.38 -47.75 0.00 1.24 24.06 38.45 Pass

\Y 848.3 -39.21 -47.48 0.00 1.38 24.43 38.45 Pass

H 825.5 -27.65 -47.59 0.00 1.06 26.68 38.45 Pass

H 836.5 -27.73 -47.75 0.00 1.24 27.76 38.45 Pass

3 MHz H 847.5 -27.98 -48.18 0.00 1.38 28.60 38.45 Pass
(QPSK) Y 825.5 -38.00 -47.26 0.00 1.06 23.90 38.45 Pass
Y 836.5 -38.50 -47.75 0.00 1.24 24.38 38.45 Pass

Y 847.5 -37.96 -47 .44 0.00 1.38 24.50 38.45 Pass

H 825.5 -28.20 -47.59 0.00 1.06 26.37 38.45 Pass

3 MHz H 836.5 -28.48 -47.75 0.00 1.24 27.45 38.45 Pass
(16QAM) H 847.5 -28.93 -48.18 0.00 1.38 28.27 38.45 Pass
\Y 825.5 -38.52 -47.26 0.00 1.06 23.60 38.45 Pass
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LTE Band 26
bandwidth | Polarization Frequency Rt Rs Ps s ERP Limit Conclusion
(MHz) (dBm) | (dBm) | (dBm) | (dBd) | (dBm) | (dBm)

\Y 836.5 -39.07 -47.75 0.00 1.24 24.06 38.45 Pass

\Y 847.5 -38.62 -47.44 0.00 1.38 24.15 38.45 Pass

H 826.5 -27.97 -47.60 0.00 1.13 26.17 38.45 Pass

H 836.5 -28.06 -47.75 0.00 1.24 27.43 38.45 Pass

5 MHz H 846.5 -28.20 -48.12 0.00 1.38 28.13 38.45 Pass
(QPSK) \Y 826.5 -38.39 -47.24 0.00 1.13 23.75 38.45 Pass
\Y 836.5 -38.82 -47.75 0.00 1.24 24.22 38.45 Pass

\Y 846.5 -38.17 -47.40 0.00 1.38 23.09 38.45 Pass

H 826.5 -28.70 -47.60 0.00 1.13 25.86 38.45 Pass

H 836.5 -28.83 -47.75 0.00 1.24 27.10 38.45 Pass

5 MHz H 846.5 -28.79 -48.12 0.00 1.38 27.82 38.45 Pass
(16QAM) \Y 826.5 -39.02 -47.24 0.00 1.13 23.45 38.45 Pass
\Y 836.5 -39.40 -47.75 0.00 1.24 23.90 38.45 Pass

\Y 846.5 -38.81 -47.40 0.00 1.38 22.78 38.45 Pass

H 829 -27.51 -47.61 0.00 1.13 25.12 38.45 Pass

H 836.5 -27.99 -47.75 0.00 1.24 25.83 38.45 Pass

10 MHz H 844 -27.87 -48.01 0.00 1.33 26.96 38.45 Pass
(QPSK) \Y 829 -37.89 -47.19 0.00 1.13 22.16 38.45 Pass
\Y 836.5 -38.90 -47.75 0.00 1.24 23.36 38.45 Pass

\Y 844 -37.83 -47.29 0.00 1.33 23.63 38.45 Pass

H 829 -28.30 -47.61 0.00 1.13 24.80 38.45 Pass

H 836.5 -28.14 -47.75 0.00 1.24 25.47 38.45 Pass

10 MHz H 844 -28.39 -48.01 0.00 1.33 26.65 38.45 Pass
(16QAM) \Y, 829 -38.38 -47.19 0.00 1.13 21.85 38.45 Pass
\Y 836.5 -39.48 -47.75 0.00 1.24 23.05 38.45 Pass

\Y 844 -38.38 -47.29 0.00 1.33 23.30 38.45 Pass

H 831.5 -27.66 -47.64 0.00 1.18 24.68 38.45 Pass

H 836.5 -28.06 -47.75 0.00 1.24 25.59 38.45 Pass

15 MHz H 841.5 -27.85 -47.93 0.00 1.28 26.06 38.45 Pass
(QPSK) \Y 831.5 -37.97 -47.15 0.00 1.18 21.88 38.45 Pass
\Y 836.5 -38.86 -47.75 0.00 1.24 22.49 38.45 Pass

\Y 841.5 -37.93 -47.23 0.00 1.28 22.51 38.45 Pass

H 831.5 -28.29 -47.64 0.00 1.18 24.35 38.45 Pass

H 836.5 -28.56 -47.75 0.00 1.24 25.17 38.45 Pass

15 MHz H 841.5 -28.37 -47.93 0.00 1.28 25.75 38.45 Pass
(16QAM) \Y 831.5 -38.49 -47.15 0.00 1.18 21.56 38.45 Pass
\Y 836.5 -39.34 -47.75 0.00 1.24 22.15 38.45 Pass

\Y 841.5 -38.55 -47.23 0.00 1.28 22.18 38.45 Pass
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5.3. Occupied Bandwidth

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.
RBW is set to 3kHz, VBW is set to 10kHz for GSM 850,

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 5/26,

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on

the following pages.

Test Setup

Spectrum

EUT

Splitter

Analyzer

Base station Simulator

Limits

No specific occupied bandwidth requirements in part 2.1049.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 624Hz.
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Test Result
Mode Channel Frequency (MHz) 99% Power ~26dBc
e Bandwidth (MHz) | Bandwidth(MH?z)
128 824.2 0.24584 0.3134
GPRS 850 190 836.6 0.24471 0.3148
(GMSK)
251 848.8 0.24419 0.3039
128 824.2 0.24858 0.2973
EGFRS 850 190 836.6 0.24438 0.3111
(8-PSK)
251 848.8 0.24744 0.3130
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LTE Band 5
: Bandwidth Frequency 99% Power -26dBc
RB Modulation Channel : _
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)

20407 824.7 1.1075 1.316

1.4 20525 836.5 1.1074 1.329

20643 848.3 1.1082 1.348

20415 825.5 1.1606 1.845

3 20525 836.5 1.1561 1.848

20635 847.5 1.1630 1.859

QPSK

20425 826.5 1.1552 1.879

5 20525 836.5 1.1536 1.866

20625 846.5 1.1629 1.986

20450 829 1.2027 1.767

10 20525 836.5 1.1952 1.920

20600 844 1.1780 1.735

100%

20407 824.7 0.94471 1.214

1.4 20525 836.5 0.94726 1.198

20643 848.3 0.94381 1.173

20415 825.5 0.97884 1.373

3 20525 836.5 0.98345 1.345

20635 847.5 0.98361 1.339

16QAM

20425 826.5 1.0052 1.451

5 20525 836.5 1.0072 1.453

20625 846.5 1.0025 1.447

20450 829 1.0349 1.513

10 20525 836.5 1.0457 1.661

20600 844 1.0258 1.504

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R

Page 25 of 91

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&

~__J  FCC RF Test Report Report No: RXA1706-0199RFO1R1
LTE Band 26
RB Modulation Bandwidth Channel Frequency 99%_Power -2§d Bc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
26797 824.7 1.1080 1.320
1.4 26915 836.5 1.1092 1.331
27033 848.3 1.1071 1.322
26805 825.5 1.1343 1.535
3 26915 836.5 1.1398 1.623
27025 847.5 1.1666 1.86
26815 826.5 1.1524 1.466
QPSK 5 26915 836.5 1.1531 1.488
27015 846.5 1.1296 1.472
26840 829 1.211 2.049
10 26915 836.5 1.1901 2.035
26990 844 1.1955 2.044
26865 831.5 1.1982 1.841
15 26915 836.5 1.1913 1.961
100% 26965 841.5 1.2049 1.972
26797 824.7 0.94796 1.212
1.4 26915 836.5 0.94121 1.205
27033 848.3 0.94791 1.214
26805 825.5 0.98579 1.334
3 26915 836.5 0.98773 1.345
27025 847.5 0.99320 1.410
26815 826.5 0.99601 1.549
16QAM 5 26915 836.5 1.0185 1.578
27015 846.5 1.0013 1.578
26840 829 1.0527 1.660
10 26915 836.5 1.0557 1.671
26990 844 1.0551 1.662
26865 831.5 1.060 1.642
15 26915 836.5 1.0588 1.632
26965 841.5 1.0577 1.649
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GSM 850 GPRS CH-Low

Fadie Std Nonae

z Canter Froq 124 200000 MHz
o Trig: Frue Run AvgiHeld= 1010
Gain t e Rhtter 40 dB Radis Davice BTS

[Center 824.2 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 105.5 ms)

Occupled Bandwidth Total Power 35.8 dBm
245,84 kHz

Transmit Freq Error 766 Hz OBW Pos 99,00 %
x dB Bandwidth .4 kHz x dB -26.00 dB

GSM 850 EGPRS CH-Low

Fadie 5td Nane

z Canter Froq 124 200000 MMz
o Trig: Frue Run AvgiHeld= 1010
aimiw © BAtben: 40 4B Fadis Duvice: BTS

_Refl 30.00 dBm

[Center 824.2 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 105.5 ms)

Occupled Bandwidth Total Power 32.8 dBm
248.58 kHz

Transmit Freq Error -1.113 kHz OBW Pos 99,00 %
x dB Bandwidth 29 xdB -26.00 dB

M Radie Std- None
AvglHeld=> 10110
Radis Device BTS

_Rel 30.00 dBm

Center 836.6 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 105.5 ms)

Occupled Bandwidth Total Power 36.2 dBm
244.71 kHz

Transmit Freq Error OBW Power 99,00 %
x dB Bandwidth 3148 Kl -26.00 dB

M Radie Std- None
AvglHeld=> 10110
Radis Device BTS

Center 836.6 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 105.5 ms)

Occupled Bandwidth Total Power 32.5 dBm
244.38 kHz

Transmit Freq Error 555 Hz OBW Power 99,00 %
x dB Bandwidth 3111 kHz xdB -26.00 dB

Fadie Std Nane

Fadia Davice: BTS

_Rel 30.00 dBm

[Center 848.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 105.5 ms)

Occupled Bandwidth Total Power 36.2 dBm
244.19 kHz

Transmit Freq Error 491 Hz OBW Power 90,00 %

x dB Bandwidth 303.9 x dB -26.00 dB

GSM 850 EGPRS CH-High

M Radie Std None
AvglHeld=> 10110
Radis Device BTS

_Refl 30.00 dBm

[Center 848.8 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 105.5 ms)

Occupled Bandwidth Total Power 32,0 dBm
247.44 kHz

Transmit Freq Error 621 Hz OBW Power 99,00 %
x dB Bandwidth 330 xdB -26.00 dB
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Center Freq B24.700000 MHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth 6 MHz xdB

LTE Band 5 QPSK 1.4MHz CH-Low

Canter Froq 124700000 MMz St N
Fras Ru AvgiHeld= 1010

ot Fadis Duvice: BTS

Ref 30,00 dBm

#VBW 160 kHz

Total Power
1.1075 MHz

418 Hz OBW Power 99,00 %

-26.00 dB

LTE Band 5 QPSK 3MHz CH-Low

Canter Fray 126 500000 MMz
AvglHeld=> 10110

S00000 MHz

" Galnkow

Center Freg B o Trig: Frue Run
BAtten: 40 B

Ref 30.00 dBm

Center 825.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1608 MHz

Transmit Freq Error -615.20 kHz OBW Power

x dB Bandwidth 1.845 MHz xdB

R Ho

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

30,3 dBm

90,00 %
-26.00 dB

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Canter Froq 536 500000 MHz Sta
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Span 1.4 MHz
S'ﬂ.ep 1 ms;

#VBW 160 kHz
Total Power
1.1074 MHz
478 Hz OBW Power
1.320 MHz x dB

90,00 %
-26.00 dB

Canter Froq 135500000 MHz
Trig: Frae Run AvgiHeld= 1010
Rhtter 40 dB

6.500000 MHz

" Galnkow

Ref 3000 4Bm
|
|I /
|
|
|

Center 836.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1561 MHz
-6514.81 kHz OBW Power
1.848 MHz xdB

Transmit Freq Error
x dB Bandwidth

LTE Band 5 QPSK 3MHz CH-Middle

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

30.1 dBm

90,00 %
-26.00 dB

Center Freg B48.300000 MHz

[Center 848.3 MHz
#Res BW 51 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Canter Froa: 040.300000. Fadie Std Nane

MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Span 1.4 MHz
S'ﬂ.ep 1 ms;

#VBW 160 kHz
Total Power
1.1082 MHz
~4.619 kHz OBW Power
1.248 MHz x dB

90,00 %
-26.00 dB

Canter Frog 147 500000 MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE

iCenter 847.5 MHz
¥Res BIW 51 kHz

#VBW 160 kHz
Occupied Bandwidth Total Power
1.1630 MHz
614.77 kHz OBW Power
1.859 MHz xdB

Transmit Freq Error
x dB Bandwidth

Fadie Std: Nana

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

30.0 dBm

90,00 %
-26.00 dB
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LTE Band 5 QPSK 5MHz CH-Low

[ sr Frag 626.500000 MHz Canter Freq: 626 500000 Mz St N
Canter Frag 826.500000 MH; T Fres o e

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Span 5 MHz!
#VBW 160 kHz Sweep 1.867 ms

Occupled Bandwidth Total Power 31.2 dBm
1.1552 MHz

Transmit Freq Error -1.6935 MHz OBW Power 99,00 %
x dB Bandwidth 1.879 MHz x dB -26.00 dB

LTE Band 5 QPSK 10MHz CH-Low

ta- o

[ sr Frag 629.0000 Canter Frea; 629000000 Mz
(Cantor Frag 329.000000 N 7 i Fran Run ‘AvgiHold» 1010
S ol BAttarc 40 4B Radio Davice: BTS

Ref 30.00 dBm

Center 820 MHz
¥Res BIW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 31.2 dBm
1.2027 MHz

Transmit Freq Emror -3.7685 MHz OBW Power 90,00 %
x dB Bandwidth 1.767 MHz xdB -26.00 dB

Canter Froq 536 500000 MHz
o Trig: Frue Run AvgiHeld= 1010
5 Gl d Rhtter 40 dB Radis Davice BTS

#VBW 160 kHz
Occupled Bandwidth Total Power 31.3 dBm
1.1536 MHz

Transmit Freq Error -1.6934 MHz OBW Power 99,00 %
x dB Bandwidth 1.866 MHz x dB -26.00 dB

LTE Band 5 QPSK 10MHz CH-Middle

6.500000 MHz Canter Froq 135500000 MHz
D000 MH o Trig: Fras Run AvglHold=> 1010
5 Gl d Rhtter 40 dB Radis Davice BTS

Ref 30.00 dBm

iCenter 836.5 MHz
#Res BIW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 31.3 dBm
1.1952 MHz

Transmit Freq Emror -3.7820 MHz OBW Power 90,00 %
x dB Bandwidth 1.920 MHz xdB -26.00 dB

Canter Froq: 145 500000 MMz Radie Std: Nans
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

iCenter 846.5 MHz
¥Res BIW 51 kHz HVBW 160 kHz

Occupled Bandwidth Total Power 31.0 dBm
1.1629 MHz

Transmit Freq Error -1.6912 MHz OBW Power 90,00 %

x dB Bandwidth 1.986 MHz x dB -26.00 dB

Canter Froa M4 Radis Std Nana

20000 Mz
o Trig: Frue Run AvgiHeld= 1010
5 Gl d Rhtter 40 dB Radis Davice BTS

Center 844 MHz
¥Res BIW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power 31.1 dBm
1.1780 MHz

Transmit Freq Error =3.7743 MHz OBW Power 99,00 %
x dB Bandwidth 1.735 MHz xdB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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~_/ FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 5 16QAM 1.4MHz CH-Low

[ y q 8. 10000 MHz Canter Frea B24 700000 MHz St N
Center Freg B24.700000 MH: e o e

ot o Fadis Duvice: BTS

Ref 30,00 dBm

#VBW 160 kHz
Occupled Bandwidth Total Power 29.1 dBm
944.71 kHz

Transmit Freq Emror -82.151 kHz OBW Power 90,00 %
x dB Bandwidth 1.214 MHz x dB -26.00 dB

LTE Band 5 16QAM 3MHz CH-Low

Center Freq 825500000 MHz Cantes Fraq 025

500000 Mz
Trig: Frae Run AvgiHeld= 1010

ol BAtten 40 B

Ref 30.00 dBm

Center 825.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
978.84 kHz

Transmit Freq Error - 56 kHz OBW Power
x dB Bandwidth 1.373 MHz xdB

ta- o

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

29.8 dBm

90,00 %
-26.00 dB

Canter Froq 536 500000 MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Span 1.4 MHz
#VBW 160 kHz Sweep 1 ms

Occupled Bandwidth Total Power
947.26 kHz

Transmit Freq Emror -82.537 kHz OBW Power 90,00 %
x dB Bandwidth 1.198 MHz x dB -26.00 dB

LTE Band 5 16QAM 3MHz CH-Middle

6.500000 MHz Canter Fras: 636,

500000 MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE

Ref 30.00 dBm

Center §36.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
983.45 kHz

Transmit Freq Error -747.13 kHz OBW Power
x dB Bandwidth 1.245 MHz xdB

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

90,00 %
-26.00 dB

[ sr Fraq B48.300000 MHz Canter Freq: 041.300000 Mz Radie 5td- None
Center Freg B48.300000 MH. T Fres e

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Center 848.3 MHz ) Span 1.4 MHz

Res BW 51 kHz #VBW 160 kHz Sweep 1ms;

Occupled Bandwidth Total Power
943.81 kHz

Transmit Freq Error -00.534 kHz OBW Power 99,00 %
x dB Bandwidth 1.173 MHz x dB -26.00 dB

Canter Froa M7

500000 MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE

Center 847.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
983.61 kHz

Transmit Freq Error - kHz OBW Power
x dB Bandwidth 1.330 MHz xdB

Fadis Std Nane

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

90,00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

Canter Froq 125 500000 MMz St N
Trig: Frae Run AvgiHeld= 1010

" phtter 40 dBl

Center Freq 826500000 MHz

Gt e Radis Davice BTS

Span 5 MHz!

#VBW 160 kHz Sweep 1.867 ms

Occupled Bandwidth Total Power 30.4 dBm

1.0052 MHz
-1.7816 MHz OBW Power
1.451 MHz xdB

90,00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

3 i Alignment Compleied

LTE Band 5 16QAM 5MHz CH-Low

Center Freg B Trig: Fran Run

ol BAtten 40 B

Ref 30.00 dBm

Center 820 MHz
#Res BW 51 kHz

Occupied Bandwidth
1.0349 MHz
-3.8473 MHz
1.513 MHz xdB

Transmit Freq Error
x dB Bandwidth

Canter Froy: 529 000000

LTE Band 5 16QAM 10MHz CH-Low

M
AvglHeld=> 10110

#VBW 160 kHz

Total Power

OBW Power

ta- o

Fadia Davice: BTS

Span 10 MHz
Sweep 3.667 ms|

31.2 dBm

90,00 %
-26.00 dB

Canter Froq 536 500000 MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

#VBW 160 kHz

Occupled Bandwidth Total Power 30.4 dBm

1.0072 MHz
-1.7817 MHz OBW Power
1.453 MHz xdB

90,00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 5 16QAM 5MHz CH-Middle

6.500000 MHz

o Trig: Frue Run
0 Gk ow

Rhtter 40 dB

Ref 30.00 dBm

Center 836.5 M
#Res BW 51 kHz
Occupied Bandwidth
1.0457 MHz
3.8712 MHz
1.661 MHz x dB

Transmit Freq Error
x dB Bandwidth

Canter Froy: 196 500000

LTE Band 5 16QAM 10MHz CH-Middle

M
AvglHeld=> 10110

#VBW 160 kHz

Total Power

OBW Power

Fadia Davice: BTS

Span 10 MHz
Sweep 3.667 ms|

31.4 dBm

90,00 %
-26.00 dB

Canter Froq: 145 500000 MMz Radie Std: Nans
Trig: Frae Run AvgiHeld= 1010

Rhtter 40 dB

T

ot Fadis Duvice: BTS

iCenter 846.5 MHz
¥Res BIW 51 kHz

#VBW 160 kHz

Occupled Bandwidth Total Power 30.1 dBm

1.0025 MHz
-1.7811 MHz OBW Power
1.447 MHz xdB

90,00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Trig: Frae Run

W Gaintme  PAtben 40 dE

Center 844 NHz
#Res BW 51 kHz

Occupied Bandwidth
1.0258 MHz
-3.8564 MHz
1.504 MHz xdB

Transmit Freq Error
x dB Bandwidth

Canter Fro: 44 000000

M
AvglHeld=> 10110

#VBW 160 kHz

Total Power

OBW Power

Fadie 5td: Nane

Fadia Davice: BTS

Span 10 MHz
Sweep 3.667 ms|

30.9 dBm

90,00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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~_/ FCC RF Test Report

Report No: RXA1706-0199RFO1R1

r q 8. 0 z Canter Freq: £24.700000 MH Radie Sué: Nor
Center Freq 824.700000 MH. L M||Hluln'-|ﬂl|ﬂ -

ot o Fadis Duvice: BTS

Ref 30,00 dBm

#VBW 160 kHz
Occupled Bandwidth Total Power
1.1080 MHz

Transmit Freq Error B2 Hz OBW Power 99,00 %
x dB Bandwidth 1.320 MHz x dB -26.00 dB

LTE Band 26 QPSK 1.4MHz CH-Low

LTE Band 26 QPSK 3MHz CH-Low

Center Freq 825500000 MHz Cantes Fraq 025

500000 Mz
Trig: Frae Run AvgiHeld= 1010

ol BAtten 40 B

Ref 30.00 dBm

Center 825.5 MHz
#Res BIW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.1343 MHz

Transmit Freq Error -617.48 kHz OBW Power
x dB Bandwidth xdB

o

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

29.8 dBm

90,00 %
-26.00 dB

Canter Frea 536 g

500000 MHz
o Trig: Frue Run AvgiHeld= 1010
5 Gl d Rhtter 40 dB Radis Davice BTS

Span 1.4 MHz
HVBW 160 kHz Sweep 1ms|

Occupled Bandwidth Total Power
1.1092 MHz

Transmit Freq Error kHz OBW Power 99,00 %
x dB Bandwidth 1.331 MHz x dB -26.00 dB

LTE Band 26 QPSK 3MHz CH-Middle

6.500000 MHz Canter Fras: 636,

500000 MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE

Ref 30.00 dBm

Center 836.5 MHz
#Res BIW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.1398 MHz

Transmit Freq Error -637.38 kHz OBW Power
x dB Bandwidth 1.623 MHz xdB

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

90,00 %
-26.00 dB

[ sr Fraq B48.300000 MHz Canter Freq: 041.300000 Mz Radie Std- None
Center Frag B48.300000 MH. T Fres e

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Center 848.3 MHz Span 1.4 MHz
#Res BIW 51 kHz HVBW 160 kHz Sweep 1ms|

Occupled Bandwidth Total Power

1.1071 MHz
Transmit Freq Error 298 Hz OBW Power 99,00 %
x dB Bandwidth 1.322 MHz x dB -26.00 dB

Canter Froa M7

500000 MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE

Center 847.5 MHz
¥Res BIW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1666 MHz

Transmit Freq Error -612.74 kHz OBW Power
x dB Bandwidth 1.860 MHz xdB

Fadie Std Nane

Fadia Davice: BTS

Span 3 MHz!
Sweep 1.133 ms|

90,00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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~_/ FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 QPSK 5MHz CH-Low

[ sr Frag 626.500000 MHz Canter Freq: 626 500000 Mz Radle Std: N
Canter Frag 826.500000 MH; T Fres o e

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Ref 30.00 dBm__

Span 5 MHz!
#VBW 160 kHz Sweep 1.867 ms

Occupled Bandwidth Total Power 30.9 dBm
1.1524 MHz

Transmit Freq Error =1.7113 MHz OBW Power 99,00 %
x dB Bandwidth 1.466 MHz x dB -26.00 dB

LTE Band 26 QPSK 10MHz CH-Low

- o

[ sr Frag 629,000000 MHz Canter Frea; 629000000 Mz
Center Frag 829000000 MH; e R a0
Gt e Rhtter 40 dB Radis Device BTS

Ref 30.00 dBm

Center 820 MHz
¥Res BIW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 30.9 dBm
1.2110 MHz

Transmit Freq Error 3.7743 MHz OBW Power 99,00 %
x dB Bandwidth 2,049 MHz xdB -26.00 dB

Canter Frea 536 g

500000 MHz
o Trig: Frue Run AvgiHeld= 1010
5 Gl d Rhtter 40 dB Radis Davice BTS

#VBW 160 kHz
Occupled Bandwidth Total Power 30.8 dBm
1.1531 MHz

Transmit Freq Error =1.7109 MHz OBW Power 99,00 %
x dB Bandwidth 1.488 MHz x dB -26.00 dB

LTE Band 26 QPSK 10MHz CH-Middle

6.500000 MHz Canter Froq 135500000 MHz R
D000 MH o Trig: Fras Run AvglHold=> 1010
Rhtter 40 dB Radie Device: BTS

Ref 30.00 dBm

iCenter 836.5 MHz
#Res BIW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 30.9 dBm
1.1901 MHz

Transmit Freq Error -3.7765 MHz OBW Power 99,00 %
x dB Bandwidth 2,035 MHz xdB -26.00 dB

[ sr Frag B46.500000 MHz Canter Freq: D45 500000 Mz Radie Std- None
Center Freg B46.500000 MH: T Free e

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

iCenter 846.5 MHz
#Res BIW 51 kHz HVBW 160 kHz

Occupled Bandwidth Total Power 30.7 dBm
1.1296 MHz

Transmit Freq Emror -1.7058 MHz OBW Power 90,00 %

x dB Bandwidth 1.472 MHz x dB -26.00 dB

Canter Froa M4 Fadis Std Nane

20000 Mz
o Trig: Frue Run AvgiHeld= 1010
5 Gl d Rhtter 40 dB Radis Davice BTS

Center 844 MHz
#Res BIW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 30.7 dBm
1.1955 MHz

Transmit Freq Emror -3.7786 MHz OBW Power 90,00 %
x dB Bandwidth 2,044 MHz xdB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 QPSK 15MHz CH-Low

Canter Froa: 831500000 Ny

500000 MHz i
00000 MH: Trig: Frae Run AvglHold=10110

Center Frag B:
Fadis Duvice: BTS

Span 15 MHz

#VBW 160 kHz Sweep 5.533ms

Occupled Bandwidth Total Power 31.5 dBm

1.1982 MHz
Transmit Freq Error £, 5 MHz OBW Power
x dB Bandwidth 1.841 MHz x dB

90,00 %
-26.00 dB

Center Freg 824.700000 MHz

Ref 30.00 dBm

Center 824.7 MHz
¥Res BIW 51 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

LTE Band 26 16QAM 1.4MHz CH-Low

" Galnkow

947.96 kHz
-81.722 kHz
1.212MHz  xdB

Canter Froq 124 700000 MMz Radie Std: Nans
Fras Ru AvgiHeld= 1010

Fadia Davice: BTS

#VBW 160 kHz

Total Power

OBW Power 99,00 %

-26.00 dB

LTE Band 26 QPSK 15MHz CH-Middle

Canter Froq 536 500000 MHz Sta
Trig: Frae Run AvgiHeld= 1010

Rhtter 40 dB

336500000 MHz

ot Fadis Duvice: BTS

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power 31.3 dBm

1.1
Transmit Freq Error
x dB Bandwidth

OBW Power
1.961 MHz x dB

90,00 %
-26.00 dB

6.500000 MHz

Ref 30.00 dBm

Center 836.5 MHz
#Res BIW 51 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

LTE Band 26 16QAM 1.4MHz CH-Middle

" Galnkow

941.21 kHz

-80.498 kHz
1.205 MHz xdB

Canter Froq 135500000 MHz
Trig: Frae Run AvgiHeld= 1010

Rhtter 40 dB Radis Davice BTS

#VBW 160 kHz

Total Power

OBW Power

Canter Froa: 041500000 Radie Std Nana

MHz
Trig: Frae Run AvgiHeld= 1010
Rhtter 40 dB

ot Fadis Duvice: BTS

Center 841.5 MHz
¥Res BIW 51 kHz

Span 15 MHz

#VBW 160 kHz Sweep 5.533 ms}

Occupled Bandwidth Total Power 31.4 dBm

1.2049 MHz
-6,0472 MHz OBW Power
1.972 MHz x dB

90,00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

iCenter 848.3 MHz
¥Res BIW 51 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

" phtter 40 dBl

947.91 kHz
-00.277 kHz
1214 MHz  xdB

Canter Froy: M40 200000 Fadie 5td Nana

MHz
Trig: Frae Run AvgiHeld= 1010
Fadis Duvice: BTS

#VBW 160 kHz

Total Power

OBW Power 99,00 %

-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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~_/ FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 16QAM 3MHz CH-Low

[ T q 825.500000 MHz Canter Freq 125 500000 Mz Radie Std: N
Center Frei 2.500000 N Trig: Frae Run AvglHold=> 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Ref 30,00 dBm

Span 3 MHz!

#VBW 160 kHz Sweep 1133 ms

Occupled Bandwidth Total Power
985.79 kHz

Transmit Freq Emror -712.90 kHz OBW Power 90,00 %
x dB Bandwidth 1.334 MHz x dB -26.00 dB

LTE Band 26 16QAM 5MHz CH-Low

[ sr Frag 626.500000 MHz Canter Frea; 626500000 Mz vd: Nona
(Citrtoy Frag 3 0000 M Trig: Frae Fiun RvglHeld= 10110

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Ref 30.00 dBm

Center 826.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 30,3 dBm
996.01 kHz

Transmit Freq Emror -1.7880 MHz OBW Power 90,00 %
x dB Bandwidth 1.549 MHz xdB -26.00 dB

Canter Froq 536 500000 MHz H
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Span 3 MHz!

#VBW 160 kHz Sweep 1.133 ms}

Occupled Bandwidth Total Power 29.5 dBm
987.73 kHz

Transmit Freq Error -714.41 kHz OBW Power 90,00 %

x dB Bandwidth 1.245 MHz x dB -26.00 dB

6.500000 MHz Canter Froq 135500000 MHz
D000 MH Trig: Frae Run AvglHold=> 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Ref 30.00 dBm

Center 836.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 30.2 dBm
1.0185 MHz

Transmit Freq Error -1.7747 MHz OBW Power 99,00 %

x dB Bandwidth 1.578 MHz xdB -26.00 dB

Fadie 5td: Nana

[ sr Frag B47.500000 MHz Canter Freq: B47 500000 Mz
Center Frag B47.500000 MH: T Fres o a0

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Center 847.5 MHz ) Span 3 MHz

Res BW 51 kHz #VBW 160 kHz Sweep 1.133 ms}

Occupled Bandwidth Total Power

993.20 kHz
Transmit Freq Emror -713.40 kHz OBW Power 90,00 %
x dB Bandwidth 1.410 MHz x dB -26.00 dB

Canter Froa M5, Radis Std- Nana

500000 MHz
Trig: Frae Run AvgiHeld= 1010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Center 846.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 30.0 dBm
1.0013 MHz

Transmit Freq Emror -1.7858 MHz OBW Power 90,00 %

x dB Bandwidth 1.578 MHz xdB -26.00 dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R
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Report No: RXA1706-0199RFO1R1

LTE Band 26 16QAM 10MHz CH-Low

[ sr Frag B 000 MHz Canter Freq: 525 500000 Mz Radis Std: N
Center Frag 829000000 MH. T Free e

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Ref 30.00 dBm

Center §20 MHz Span 10 MHz
¥Res BIW 51 kHz HVBW 160 kHz Sweep 3.667 ms

Occupled Bandwidth Total Power 31.3 dBm
1.0527 MHz

Transmit Freq Error -3.8686 MHz OBW Power 99,00 %
x dB Bandwidth 1.660 MHz x dB -26.00 dB

LTE Band 26 16QAM 15MHz CH-Low

td- None

Canter Froq 531500000 MHz
Trig: Frae Run AvgiHeld= 1010

Fadia Davice: BTS

#VBW 160 kHz
Occupled Bandwidth Total Power 32.1 dBm
1.0600 MHz

Transmit Freq Error -6.1084 MHz OBW Power 99,00 %
x dB Bandwidth 1.642 MHz xdB -26.00 dB

Canter Froq 536 500000 MHz
o Trig: Frue Run AvgiHeld= 1010
5 Gl d Rhtter 40 dB Radis Davice BTS

Span 10 MHz
#VBW 160 kHz Sweep 3.667 ms}
Occupled Bandwidth Total Power 31.2 dBm
1.0557 MHz
Transmit Freq Error -3.8700 MHz OBW Power 90,00 %
x dB Bandwidth 1671 MHz x dB -26.00 dB

LTE Band 26 16QAM 15MHz CH-Middle

6.500000 MHz Canter Freq: 836 1d: Nona

500000 MHz
o Trig: Frue Run AvgiHeld= 1010
W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Ref 30.00 dBm

Span 15 MHz
#VBW 160 kHz Sweep 5.533 ms|

Occupled Bandwidth Total Power 32.1 dBm
1.0588 MHz

Transmit Freq Error -6.1102 MHz OBW Power 99,00 %
x dB Bandwidth 1.632 MHz xdB -26.00 dB

[ sr Frag 844000000 MHz Canter Fras; 544 000000 Mz Radie 5té- None
Center Freg B44.000000 MH: T Fres e

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Center 844 NHz
¥Res BIW 51 kHz HVBW 160 kHz

Occupled Bandwidth Total Power 31.1 dBm
1.0551 MHz

Transmit Freq Emror -3.8695 MHz OBW Power 90,00 %

x dB Bandwidth 1.662 MHz x dB -26.00 dB

Center Freg 841.500000 MHz Cantes Frog 841

Center 841.5 MHz Span 15 MHz

500000 Mz Radie St Nans
o Trig: Frue Run AvgiHeld= 1010
Rhtter 40 dB Radie Device: BTS

Ref 30.00 dBm

Res BW 51 kHz #VBW 160 kHz Sweep 5.533 ms}
Occupled Bandwidth Total Power 32.1 dBm
1.0577 MHz

Transmit Freq Error -6.1091 MHz OBW Power 99,00 %
x dB Bandwidth 1.649 MHz xdB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report Report No: RXA1706-0199RFO01R1

5.4. Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured. The average detector is used.

RBW is set to 3kHz,VBW is set to 10kHz for GSM 850,

RBW is set to 15 kHz, VBW is set to 51 kHz for LTE Band 5/26.

Spectrum analyzer plots are included on the following pages.

Test Setup

Spectrurm

EUT Splitter
Analyzer

Base station Simulator

Limits
Rule Part 22.917(a) specifies that “The power of any emission outside of the authorized operating

frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10
log(P) dB.”

Limit -13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 37 of 91
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~_/ FCC RF Test Report

Report No: RXA1706-0199RFO1R1

Test Result:

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 824.000000 M:  Wida g 17iG: Free Run
W Gaiact Artar: 40 dB

Ref 23.00 dBm

Center §24.0000 MHz

#Res BW 3.0 kHz #VBW 10 kHz*

GSM 850 GPRS CH-Low

Aug Typa: RS
Augiriold> 10010

~Span 1.000 MHz
Sweep 138 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 849.000000 0 3 Trig: Pros B

Wit © Atian: 40 dB

Ref 23.00 dBm

Center 849.0000 MHz

#Res BW 3.0 kHz #VBW 10 kHz*

GSM 850 GPRS CH-High

Aug Typa: RS
Augiriold> 10010

~Span 1.000 MHz
Sweep 138 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 824.000000 M:  Wida g 17iG: Free Run
W Gaiact Artar: 40 dB

Ref 23.00 dBm

Center §24.0000 MHz

#Res BW 3.0 kHz #VBW 10 kHz*

Aug Typa: RS
Augiriold> 10010

~Span 1.000 MHz
Sweep 138 ms (1001 pts)

Trig: Free Run

Ref 23.00 dBm

Center 849.0000 MHz

#Res BW 3.0 kHz #VBW 10 kHz*

Aug Typa: RS
Augiriold> 10010

~Span 1.000 MHz
Sweep 138 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 824.000000 M  Wida g 17iG: Free Run
W Gaiact Artar: 40 dB

Ref 23.00 dBm

Center §24.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

) "~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 849.000000 M: 3 Trig: Pros B

Wit © Atian: 40 dB

Ref 23.00 dBm

AL "Il'\"‘:

T

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

) "~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 5 QPSK 1.4MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

e e Trig: Free Run
Gain L e Arten: 40 4B

Ref 23.00 dBm

Center 824,000 MHz

# W 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

LTE Band 5 QPSK 1.4MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Center Freg
WO Trig: Free Fun
Aatasr: 40 48

Ref 23.00 dBm

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 824.000000 MHz

e Trig: Free Run
I Gaincd s

v 40 4B

Ref 23.00 dBm

Center §24.000 MHz
#Res BW 15 kHz #VBW 51 kKHx*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Trace Average
N

Agilent Spectrum Aesbyzer - Srpt 54

Center Freg
Trig: Free Run
Aatasr: 40 48

Ref 23.00 dBm

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 824.000000 MHz
I

W G e

Trig: Free Run
v 40 4B

Ref 23.00 dBm

Center §24.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

849.000000 0 3 Trig: Pred o

Wit © Atian: 40 dB

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 5 QPSK 5MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS
Trig: Frae Fun Avrgitiold=> 1001100

it * Mtan: 40 dB

Ref 23.00 dBm

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center 824,000 MHz

# W 15 kHz VBW 51 kHZ*

Agilent Spectrum Aesbyzer - Srpt 54

Ref 23.00 dBm

Center 849,00 MHz
#Res BW 15 kHz

Center Freq 849.000000 MHz
BCuctme ™ Mevees 4048

Trig: Free Run

VBW 51 kHZ*

LTE Band 5 QPSK 5MHz CH-High 1RB

Aug Typa: RS
Augiriold> 10010

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 MHz NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Ref 23.00 dBm

Ay

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center §24.000 MHz
#Res BW 15 kHz #VBW 51 kKHx*

Agilent Spectrum Aesbyzer - Srpt 54

Ref 23.00 dBm

Center 849,00 MHz
#Res BW 15 kHz

Center Freq 849.000000 MHz

Trig: Free Run
v 40 4B

VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 MHz Trig: Fres Run Aurgliiold> 1001100

Wit © Atian: 40 dB

Ref 23.00 dBm

Center §24.000 MHz
#Res BW 15 kHz

"~ Span 10.00 MHz

#VBW 51 kHz* Sweep 54.4 ms (1001 pts)

Center 849,00 MHz
#Res BW 15 kHz

VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R

Page 40 of 91

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




&

FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 5 QPSK 10MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 M: 3 NoapoTis 40080

ot Trig: Fres Run
W i Lo

v 40 4B

Ref 23.00 dBm

Wl

"~ Span 10.00 MHz

Center §24.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz

VBW 51 kHZ*

LTE Band 5 QPSK 10MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS
Augiriold> 10010

Center Freq 849.000000 MHz

i Fant g
W G

Trig: Free Run
v 40 4B

Ref 23.00 dBm

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Center 849.00 MHz

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 5 16QAM 1.4MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 0 = T v

Trig: Free Run
v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz

Center §24.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 5 16QAM 1.4MHz CH-High 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 849.000000 M: 3 NoapoTis 40080

ot Trig: Fres Run
W i Lo

v 40 4B

Ref 23.00 dBm

g,..-,lu.,a i

"~ Span 10.00 MHz

Center 849.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 5 16QAM 1.4MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 0 NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center §24.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 5 16QAM 1.4MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

I q 0 z Avg Typa: RS
Conter Frog 849.000000 Mz [SSRPSPRNNY v b bt 8
W i Lo

v 40 4B

Ref 23.00 dBm

L
L e
[apabupalott MAARALL

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R

Page 41 of 91

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&

~_/ FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 5 16QAM 3MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

[ q B ] z Aug Type: RMS
Center Freg 824.000000 MH o Trig: Fres Fun Augittold= 1007120
I Gaincd s Arten: 40 4B

Ref 23.00 dBm

Center 824.000 MHz ) - ) ) ) "~ Span 10.00 MHz
#Res BW 15 kHz #VBW 51 kHz" Sweep 54.4 ms (1001 pts)

LTE Band 5 16QAM 3MHz CH-High 1RB

Agilent Spectrum Aesbyzer - Srpt 54

I q 0 z Avg Typa: RS
Conter Frog 849.000000 Mz [SSRPSPRNNY v b bt 8
W i Lo Arten: 40 4B

Ref 23.00 dBm

Center 849.000 MHz ) - ) ) ) "~ Span 10.00 MHz
#Res BW 15 kHz #VBW 51 kHz" Sweep 54.4 ms (1001 pts)

LTE Band 5 16QAM 3MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54
Aug Typa: RS

Trig: Frae Fun Avrgitiold=> 1001100
Aatasr: 40 48

Ref 23.00 dBm

Center 824.000 MHz ) - ) ) ) "~ Span 10.00 MHz
#Res BW 15 kHz #VBW 51 kHz" Sweep 54.4 ms (1001 pts)

LTE Band 5 16QAM 3MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

I q 0 z Avg Typa: RS
Center Freq 849.000000 MHz SNSRI L b ot 8
Arten: 40 4B

Ref 23.00 dBm

Center 849.000 MHz ) - ) ) ) "~ Span 10.00 MHz
#Res BW 15 kHz #VBW 51 kHz" Sweep 54.4 ms (1001 pts)

LTE Band 5 16QAM 5MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

I q 8 0 z Avg Typa: RS
Conter Frg 824000000 Mz (NSRS v b ot 8
Arten: 40 4B

Ref 23.00 dBm

Center 824.000 MHz ) - ) ) ) "~ Span 10.00 MHz
#Res BW 15 kHz #VBW 51 kHz" Sweep 54.4 ms (1001 pts)

LTE Band 5 16QAM 5MHz CH-High 1RB

Agilent Spectrum Aesbyzer - Srpt 54

r q 0 2 Avg Type: FMS
Center Freq 845.000000 MHz . o Trig: Free Run Mv;“:;" 100100
Anvan: 40 4B

Ref 23.00 dBm

Center 849.00 MHz " Span 20.00 MHz
#Res BW 15 kHz #VBW 51 kKHx* Sweep 109 ms (1001 pts)
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 5 16QAM 5MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

« qB 0 z Avg Type: FMS | Tracemit
Conter Frg 824000000 Mz (NSRS v b ot 8 -
W i Lo Arten: 40 4B m“m’
4 1
Ref 23.00 dBm
Clear Write

Trace Average

" -!l A | L JI

"~ Span 10.00 MHz

Center §24.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz

VBW 51 kHZ*

LTE Band 5 16QAM 5MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 849.000000 MH:I NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Select Trace |

1
Clear Write
L

Ref 23.00 dBm

Trace Average
N

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Center 849.00 MHz

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 5 16QAM 10MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

I q 8 0 z Avg Typa: RS
Conter Frg 824000000 Mz (NSRS v b ot 8
W i Lo

v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz

Center §24.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 5 16QAM 10MHz CH-High 1RB
MHHTM:’
| ear

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 849.000000 MH:I NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Ref 23.00 dBm

Trace Average
N

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Center 849.00 MHz

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 5 16QAM 10MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 MH NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center §24.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 5 16QAM 10MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Trace/et
Select Trace |

1
Clear Write
L

Aug Typa: RS

Center Freq 849.000000 MH:I NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Ref 23.00 dBm

Trace Average
N

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Center 849.00 MHz

#Res BW 15 kHz VBW 51 kHZ*
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 QPSK 1.4MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

e e Trig: Free Run
Gain L e Arten: 40 4B

Ref 23.00 dBm

Center 824,000 MHz

# W 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

LTE Band 26 QPSK 1.4MHz CH-High 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Center Freg
WO Trig: Free Fun
Aatasr: 40 48

Ref 23.00 dBm

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 824.000000 MHz o Trig: Frea Run
Arver: 40 4B

Ref 23.00 dBm

Center §24.000 MHz
#Res BW 15 kHz #VBW 51 kKHx*

Aug Typa: RS
Augiriold> 10010

Trace Average
N

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freg
Trig: Free Run
Aatasr: 40 48

Ref 23.00 dBm

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Agilent Spectrum Aesbyzer - Srpt 54

Center Freq 824.000000 MHz
I

Weainiow ~ Atien: 40

Trig: Free Run
a8

Ref 23.00 dBm

Center §24.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

849.000000 0 3 Trig: Pred o

Wit © Atian: 40 dB

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Aug Typa: RS
Augiriold> 10010

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 QPSK 3MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS
Augiriold> 10010

e e Trig: Free Run
Gain L e Arten: 40 4B

Select Trace
1
Ref 23.00 dBm
Clear Write
L

Trace Average
N

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center 824,000 MHz

# W 15 kHz VBW 51 kHZ*

LTE Band 26 QPSK 3MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 849.000000 M: 3 NoapoTis 40080

F Gl e

Trig: Free Run
v 40 4B

Select Trace |
1
Ref 23.00 dBm
Clear Write
L

Trace Average
N

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

Agilent Spectrum Aesbyzer - Srpt 54

I q 8 0 z Avg Typa: RS
Conter Frg 824000000 Mz (NSRS v b ot 8
W i Lo

v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz

Center §24.000 MHz
#Res BW 1 Sweep 54.4 ms (1001 pts)

5 kHz VBW 51 kHZ*

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 845.000000 MHz NoapoTis 40080

Trig: Free Run
v 40 4B

Ref 23.00 dBm

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Center 849,00 MHz

#Res BW 15 kHz VBW 51 kHZ*

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS
Augiriold> 10010

Center Freq 824.000000 MHz
L

Weainiow ~ Atien: 40

Trig: Free Run
a8

Ref 23.00 dBm

Center §24.000 MHz
#Res BW 15 kHz

"~ Span 10.00 MHz

#VBW 51 kHz* Sweep 54.4 ms (1001 pts)

Aug Typa: RS
Augiriold> 10010

Center 849,00 MHz
#Res BW 15 kHz

" Span 20.00 MHz

VBW 51 kHZ* Sweep 108 ms (1001 pts)
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 QPSK 10MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS
Augiriold> 10010

e e Trig: Free Run
Gain L e Arten: 40 4B

Select Trace
1
Ref 23.00 dBm
Cle

>
ar Write

Trace Average
N

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center 824,000 MHz

# W 15 kHz VBW 51 kHZ*

LTE Band 26 QPSK 10MHz CH-High 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 845.000000 MHz NoapoTis 40080

v e Trig:Free Fun
0 i L e

Avan: 40 48
Ref 23.00 dBm

Clear Write
L
Trace Average
e —

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Center 849,00 MHz

#Res BW 15 kHz VBW 51 kHZ*

Agilent Spectrum Aesbyzer - Srpt 54

I q 8 0 z Avg Typa: RS
Conter Frg 824000000 Mz (NSRS v b ot 8
W i Lo

v 40 4B

Ref 23.00 dBm

pry——

"~ Span 10.00 MHz

Center §24.000 MHz
#Res BW 1 Sweep 54.4 ms (1001 pts)

5 kHz VBW 51 kHZ*

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 845.000000 MHz NoapoTis 40080

Trig: Free Run
v 40 4B

Ref 23.00 dBm
Clear Write
L
Trace Average
e —

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Center 849,00 MHz

#Res BW 15 kHz VBW 51 kHZ*

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS
Augiriold> 10010

Center Freq 824.000000 MHz
L

Weainiow ~ Atien: 40

Trig: Free Run
a8

Ref 23.00 dBm

Center §24.000 MHz
#Res BW 15 kHz

"~ Span 10.00 MHz

#VBW 51 kHz* Sweep 54.4 ms (1001 pts)

Aug Typa: RS
Augiriold> 10010

Clear Write
L
Trace Average
e —

\

iy,

Center 849,00 MHz
#Res BW 15 kHz

Span 30.00 MHz

VBW 51 kHZ* Sweep 163 ms (1001 pts)
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 QPSK 15MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

I q 8 0 z Avg Typa: RS
Conter Frg 824000000 Mz (NSRS v b ot 8
W i Lo

v 40 4B

Ref 23.00 dBm

Center §24.000 MHz
#Res BW 15 kHz

"~ Span 10.00 MHz

#VBW 51 kHz* Sweep 54.4 ms (1001 pts)

LTE Band 26 QPSK 15MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS
Augiriold> 10010

Center Freq 849.000000 MHz

-y
W G

Trig: Free Run
v 40 4B

Ref 23.00 dBm

Center 849.00 MHz
#Res BW 15 kHz

Span 30.00 MHz

VBW 51 kHZ* Sweep 163 ms (1001 pts)

LTE Band 26 16QAM 1.4MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS
Trig: Frae Fun Avrgitiold=> 1001100

v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz

Center §24.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 26 16QAM 1.4MHz CH-High 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 849.000000 0 o NoapoTis 40080

Trig: Free Run
v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz

Center 849.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 26 16QAM 1.4MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 0 3 NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Ref 23.00 dBm

[lmAndi

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center §24.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 26 16QAM 1.4MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

I q 0 z Avg Typa: RS
Conter Frog 849.000000 Mz [SSRPSPRNNY v b bt 8
W i Lo

v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center 849.000 MHz

#Res BW 15 kHz VBW 51 kHZ*
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 16QAM 3MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

r q B 0 z Avg Type: RMS
Center Freg 824.000000 Mz SRS b, a8
W i Lo

v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz

Center §24.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz

VBW 51 kHZ*

LTE Band 2616QAM 3MHz CH-High 1RB

Agilent Spectrum Aesbyzer - Srpt 54

r q 0 z Avg Type: RMS
Center Freg 849.000000 Mz SRS b, st
W i Lo

v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz

Center 849.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 26 16QAM 3MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 0 o NoapoTis 40080

Trig: Free Run
v 40 4B

Ref 23.00 dBm

Trace Average
N

heeddonilgd

"~ Span 10.00 MHz

Center §24.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 26 16QAM 3MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54

I q 0 z Avg Typa: RS
Conter Frog 849.000000 Mz [SSRPSPRNNY v b bt 8
W i Lo

v 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz

Center 849.000 MHz )
Sweep 54.4 ms (1001 pts)

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 26 16QAM 5MHz CH-Low 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 824.000000 0 NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

Center §24.000 MHz

#Res BW 15 kHz VBW 51 kHZ*

LTE Band 26 16QAM 5MHz CH-High 1RB

Agilent Spectrum Aesbyzer - Srpt 54

Aug Typa: RS

Center Freq 849.000000 MH:I NoapoTis 40080

WS Trig: Free Run
Arten: 40 4B

Ref 23.00 dBm

" Span 20.00 MHz
Sweep 109 ms (1001 pts)

Center 849.00 MHz

#Res BW 15 kHz VBW 51 kHZ*
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FCC RF Test Report

Report No: RXA1706-0199RFO1R1

LTE Band 26 16QAM 5MHz CH-Low 100%RB

Agilent Spectrum Aesbyzer - Srpt 54
TraceDet

Select Tm’
1

Clear Write
L

Aug Typa: RS

Center Freq 824.000000 M: NoapoTis 40080

Trig: Free Run

Weaindow ~_ Atten 40 48

Ref 23.00 dBm

Trace Average

Center §24.000 MHz
#Res BW 15 kHz

) "~ Span 10.00 MHz
Sweep 54.4 ms (1001 pts)

VBW 51 kHZ*

LTE Band 26 16QAM 5MHz CH-High 100%RB

Agilent Spectrum Aesbyzer - Srpt 54
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